Ferrari / F12 / 013 - Intake Manifold

Go to order form
Diagram # Name Part # Fitted
Quantity
Quantity Select
1 INTAKE MANIFOLD 288311 1
2 GASKET 289568 2
3 RH SEAL 279987 1
4 LH SEAL 279988 1
5 SCREW -M6 X 30- 14305574 24
6 RH INTAKE PLENUM 288308 1
7 LH INTAKE PLENUM 288310 1
8 WASHER 11197774 24
9 CONNECTOR -Not for USA, CDN, USA LIGHT- 128016 2
9 THREADED PLUG -Applicable for USA, CDN, USA LIGHT- 219786 2
10 CONNECTOR 174818 2
11 CONNECTOR -On RH plenum- 243208 1
12 CONNECTOR -On LH plenum- 243207 1
13 CLIP 222072 3
13 CLIP 198253 2
14 ALIGNMENT DOWEL 102725 4
15 SCREW -M6 X 14- 231616 2
16 GASKET 123475 2
17 BRACKET 262736 2
18 RESONATOR BODY 288126 2
19 GASKET 288315 2
20 STUD BOLT 11500424 2
21 AIR FLOW METER 245028 2
22 RING CLAMP 190151 4
23 LH BELLOW BETWEEN AIR FLOW METER AND THROTTLE BODY -Not for USA, CDN, USA LIGHT- 283689 1
23 LH BELLOW BETWEEN AIR FLOW METER AND THROTTLE BODY -Applicable for USA, CDN, USA LIGHT- 282239 1
23 RH BELLOW BETWEEN AIR FLOW METER AND THROTTLE BODY -Not for USA, CDN, USA LIGHT- 283688 1
23 RH BELLOW BETWEEN AIR FLOW METER AND THROTTLE BODY -Applicable for USA, CDN, USA LIGHT- 282238 1
24 RING CLAMP 180046 2
25 THROTTLE BODY 179912 2
26 SHIM 240262 2
27 GASKET 270053 2
28 PLATE -LH side- 179243 1
28 PLATE -RH side- 268987 1
29 CLIP 178430 2
30 SCREW -M6 X 70- 231626 14
31 SCREW -M6 X 45- 231624 16
32 SCREW -M6 X 35- 231622 2